No. EL/3.2.30/J-6 Dated : 21.10.1987

DISTRIBUTION
AS PER THE LIST ATTACHED

SPECIAL MAINTENANCE INSTRUCTIONS NO.
RDSO/ELRS/SM1/135

Dismantling instructions and fixture details for the removal of pinion
(Pt. No. 6101) of crank shaft on (SMGR).

1. OBJECT

Railways have reported a problem in replacing the pinion (Pt. No. 6101)
from the crank shaft in case of worn out Pinion.

2. INSTRUCTION
The following procedure is to be adopted for the removal of pinion (6101).
The required fixture can be made/procured as per enclosed HBB drawing No.
SWT 5114 sheet 2.

- Remove the flywheel (Pt. No. 2112) from the crank shaft;

- Hold the pinion (Pt. No. 6101) in the clamping plate (P1) using hex. screw
M6x35 as shown in the drawing;

- Screw the stud P4 on the clamping plate;

- Fix the spacer (3) and support plate (2) on to the crankshaft using hex. screw
M10x40;

- Screw on the hex. nut M10 on the stud P4 as shown by alternatively
screwing the nuts on the two studs. Then the clamping plate alongwith the
pinion pt.No. 6101 will come out.

3. REFERENCE

HBB Instructions No. SWT 5114 in two sheets.
4. PERIODICITY

Whenever required.
5. INSTRUCTION DRAWING

HBB Drawing No. SWT 5114 sheet 2.



6. APPLICATION
Locomotives fitted with No. 32 tap changer.
7. AGENCY OF IMPLEMENTATION
Electric loco sheds and repair shops of railways.

Encl : Two

(S.S. Khurana)
for Director General/Elect.



© |
. i R
> r,
0 = ‘ m—____|
[ Al =
1y o { [r — ) — 1l
<B B 00 ] Il (i’l I
I A —— { 1X45 ! ol 1X4S
© 100
- o NGy
o= h
EJE
2y REMOVE SHARP  SectionA—A
= EDGES & BURRS.™
o~ T
g9 7w ®. R2 APPR Pov@.@ o g
! ‘fi r—j‘ ' ‘ P11
* / | I \ ¢
| A H
ﬂ | q:o I
ol |
X )
ol 948.7 45
SectionB—B 90
Raw Mail. Details
P | DESCRIPTION MATERIAL SIZE QTY.
1 | CLAMPING PLATE |En—8,B5:970-55 PL.32TH. | 1
2 | SUPPORT PLATE |SI-42.5/5:225-75| PL.12TH. | 1
3 | SPACER X 925 1
4 | sTUD En-8,85:970-55 910 2
5 | HEX. NUT St88 g0)15 v [CBOXMIO| 2
6 | wASHER st8.8 goy15 v |e11/22x2] 3
7 [HEX. SCREW  [St8 0)15 v |MI0X4D 1
8 | HEX. SCREW  |St.8,8 G015 m | M6X35 2
2102 1 4y 5 2 5,6
o KR
A —— =
bi==x —
"‘ & =
} — G- t-6,7
HeE —
e —B=
= s
2101 6101 Fixture AsslY.
9 [wASHER 5t8,8 §0)15 1 [96.6/12:1.6 4
PART_NO. DESCRIPTION 10| HEX. NUT St8,8 (0)15 v |980xMB 2
2101 | CRANK SHAFT 11| HEX. SCREW 5t8,8 §0)15 1 [M10X40 1
2102 | BEARING PLATE
4540 | CONTROL LEVER COMPL. SCALE: | DRAWN
6101 | PISTON 1:0 CHECKED
6102 | CLAMPING PLATE APPRD.
6103 | CLAMP PLATE GEAR CDMPL(RM.) i

HINDUSTAN BROWN BOVERI

SWT-5114




